SCREEN PUSHER LEG
546238SPF

Double Acting 48" Stroke
Extendent Lenath 110.5 inches
Refract unai 66 inchas

Thrust at 100 psi-= 542 pounds
Total Assembly Weight 46 pounds



ITEM | QTY | PART No. | DESCRIPTION

19 1 356155 CYLINDER PLUG

20 1 394236 FOOT PIECE

21 2 SPG1 GUARDS

22 3 SP1414HE HYDRAULIC ELBOW 1/4" NPT

23 1 1356588 SPUD

24 1 355538 SCREEN

25 1 910660211 0O _RING

26 1 SP3834R8B REDUCING BUSHING 3/8"F x 3/4"M
27 1 SP4216A AIR INLET ASSEMBLY

28 1 SP42143A FEED ASSEMBLY

29 1 SP4214A RETRACT ASSEMBLY

30 2 | 90002011 HEXHEAD CAPSCREW 1/4' X 20 x 1" LG
31 2 9003021 LOCKWASHER 1/4”

32 1 SP14H42v VALVE 1/4" c/w HANDLE

32A 1 SP14H42H HANDLE

33 8010462 STREET ELBOW 9D MI 1/4" x 1/4"
34 2 910660224 O RING

35 5 SPT50L0 TIE WRAP 15 1/2" LC (NOT SHOWN)

ITEM | QTY | PART No. | DESCRIPTION
1 1 90002058 HEXHEAD CAPSCREW 1" - 8 x 2" LG
2 1 9003028 LOCKWASHER 1"
3 1 354236SP1 FOOT PIECE
4 1 5460221M PISTON ROD
5 2 13578061 WIPER
6 1 13586141R ALUMINUM CYLINDER BUSHING
7 1 3561481M FEED CYLINDER C/W ITEM 22
8 6 900037407 HEXHEAD CAP SCREW 7/16"x 2 1/4" LG
9 6 SPG1S SPACER |
10 1 SPH42B VALVE BRACKET
11 2 900020226 HEXHEAD CAPSCREW 7/16"-14 x 3" LG
12 8 90049014 NYLOC NUT 7/16"
13 1 13583004M HANDLE
1'4 1 EPH15001 1 1/2" x 17 LG AIR HOSE
15 2 13577312 BUCKET
16 1 1357732M PISTON HEAD
17 1 13581531 DISC WASHER 3/4"
18 1 90002066 HEXHEAD CAPSCREW 3/4"-10 x 2 1/2" |G




	546238SPF-Screen-Pusher-1
	546238SPF-Screen-Pusher-2
	STOPER-250
	Copy-of-STOPER-250
	STOPER-250-p2
	Copy-of-STOPER-250-PARTS-LI
	LONG-TOM-CARRIER-ASSEMBLY
	LONG-TOM-CARRIER-ASSEMBLY_1
	LONG-TOM-W1672-BALANCE-CYLI
	LONG-TOM-W2619-LEG-CYLINDER
	LONG-TOM-X1674-MOUNTING-BRA
	PX-15-Parts-List-1
	PX-15-Parts-List-2
	PX-15-Parts-List-3
	PX8-Parts-List-1
	PX8-Parts-List-2
	PX8-Parts-List-3
	YH65-Drifter
	YH65-Drifter_1
	JACKLEG-250
	L550
	L550-PARTS-LIST
	mpr123j
	mpr123j
	mpr123j_1
	mpr123j_1
	PR123
	ANFO-PARTS-LIST
	file_2_1
	file_4_1
	file_5
	file_7
	file_8
	file_9
	file_11
	file_12



